FLEXFUSION™ Equipment Rail Installation
n “ I T Part Number(s) : XG-RKS6***, XG-RKS7***, XG-RKS8***
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Components Included
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Front of E_Rail
R -Ralls
Cabinet Qty: 1 Left & 1 Right
Tool List: —
M8 E-RAIL MOUNT NUT
Qty: 06
13mm Socket M8x1.25 x 16mm
Wrench Hex Head Flange Screw
Qty: 06

For Technical Support: www.panduit.com/resources/install_maintain.asp
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Equipment Rail Installation

* Install Equipment Rail using (3) M8 E-Rail Mount Nut, (3) M8 Hex Head Bolts Torque to 35.6N-m * 3.5N-m [26.3 * 2.6 ft-lbs].

* Place E-Rail Mount Nut with flat surface of nut facing inside of cabinet. If access is not accessible hold E-Rail nut by the finger
grip area and place in location using slots located on the front to back beam. Line up the e-rail and start the Hex Head Screw.
Moving the E-Rail to the desired location before you Torque the Hex Head Screw

 (END OF ROW) Remove Side panels before completing steps above.

. . (3) M8 Hex Head Screws
700mm Wide Cabinet shown (use 13mm Socket)

Torque to 35.6 N-m * 3.5 N-m [26.3 * 2.6 ft-Ibs]
Front to Back Beam
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Equipment Rail Mount Nut
If access from side of cabinet is not accessible,the
Equipment Rail Mount Nut can be installed from inside of
cabinet using slots on Front to Back Beams as shown above

Finger Grip Area
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Flat Surface
(face to inside of cabinet)

For Technical Support: www.panduit.com/resources/install_maintain.asp
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Equipment Rail Arrangements

e 700mm E-rails have 122mm x 34mm Openings

*  800mm E-rails have 19” x 1RU Openings

I
PASS THRU OPENINGS {
122mm X 34mm !
(4.8) X (1.3) FOR |
42RU - 12 PASS THRU OPENINGS |
45RU - 12 PASS THRU OPENINGS |
48RU - 16 PASS THRU OPENINGS |
5IRU - 16 PASS THRU OPENINGS |

NOTE:

|
1
*OPENINGS WILL FIT |
CVPTBIX4 - SOLD SEPARATELY |
|
1
|
|
|
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800mm E-RAIL ARRANGEMENT P

4 PASS THRU OPENINGS
19” X IRU FOR
ALL RU SIZED CABINETS

700mm E-RAIL ARRANGEMENT |
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For Instructions in Local Languages
and Technical Support:

www.panduit.com/resources/install_maintain.asp

PaNDuUIT

www.panduit.com

E-mail:
techsupport@panduit.com

Phone:
866-405-6654
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